
Citation: Liu, Z.; Zhang, Y.; Zhou, W.;

Wang, W.; Dai, X. Comparison of

Nitrogen and Phosphorus Removal

between Two Typical Processes under

Low Temperature in a Full-Scale

Municipal Wastewater Treatment

Plant. Water 2022, 14, 3874.

https://doi.org/10.3390/w14233874

Academic Editor: Jesus

Gonzalez-Lopez

Received: 25 October 2022

Accepted: 25 November 2022

Published: 27 November 2022

Publisher’s Note: MDPI stays neutral

with regard to jurisdictional claims in

published maps and institutional affil-

iations.

Copyright: © 2022 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and

conditions of the Creative Commons

Attribution (CC BY) license (https://

creativecommons.org/licenses/by/

4.0/).

water

Article

Comparison of Nitrogen and Phosphorus Removal between
Two Typical Processes under Low Temperature in a Full-Scale
Municipal Wastewater Treatment Plant
Zhigang Liu 1, Ying Zhang 2, Wei Zhou 3, Wei Wang 3 and Xiaohu Dai 1,*

1 College of Environmental Science and Engineering, Tongji University, Shanghai 200092, China
2 Licheng Branch of Jinan Municipal Ecology and Environment Bureau, Jinan 250100, China
3 Suzhou Drainage Co., Ltd., Suzhou 215021, China
* Correspondence: daixiaohu@tongji.edu.cn; Tel.: +86-21-65982689; Fax: +86-21-65983602

Abstract: Given its strict discharge standards for wastewater treatment plants (WWTPs), China
focuses on improving the removal effect of nitrogen and phosphorus in biological treatment processes
under low temperatures. The variations in nitrogen and phosphorus during the anaerobic–anoxic-
oxic (AAO) and AAO-sequencing batch reactor (SBR) processes in a full-scale WWTP were compared
by sampling. Results showed that the removal efficiencies of total nitrogen (TN) and total phosphorus
(TP) in both processes exceeded 85% and 91%, respectively, when the water temperature was lower
than 15 ◦C. The wastewater treatment potential capacity of the AAO process was larger than that
of AAO-SBR, indicating that the AAO process could realize the subjective demand of nitrogen or
phosphorus removal by adjusting its operation mode. The anaerobic phosphorus release of the AAO
process was affected when part of the internal reflux entered the anaerobic tank. Thus, the biological
phosphorus removal of the AAO process was worse than that of the AAO-SBR process. Since the
nitrification and denitrification rates of the AAO process were all higher than that of the AAO-SBR
process, the TN removal efficiency of AAO was higher than that of AAO-SBR. These results could
provide some advice for the upgrade, operation optimization, and process selection of both processes
in the future.

Keywords: nitrogen and phosphorus removal; low temperature; AAO process; AAO-SBR process

1. Introduction

According to the statistics of the China Urban Water Yearbook (2020), China had
4140 municipal WWTPs with a capacity of 2.14 × 108 m3/d at the end of 2019; in com-
parison, only 3340 WWTPs with a capacity of 1.42 × 108 m3/d were counted in 2012 [1].
The effluent of most WWTPs (77.0% in amount and 87.6% in treatment capacity) enforces
Class 1A of the Discharge Standard of Pollutants for Municipal Wastewater Treatment
Plant (GB18918-2002), and an increasing number of provinces and cities have enforced
strict discharge standards [2]. For example, the effluent in some WWTPs in Beijing, Tianjin,
and Jiangsu Province enforces “Quasi Class IV”, or nearly “Class III” of the Environmental
Quality Standards for Surface Water (GB 3838-2002). The annual reduction in COD, BOD5,
TN, and TP by these WWTPs reached 1536.85, 675.11, 158.82, and 23.52 tons, respectively.
These reductions played a considerable role in upgrading the surface water quality in
China from a polluted situation [3] to an improved status [4].

At present, China’s WWTPs have no problem with COD removal, but some difficulties
exist in nutrient removal, particularly TN removal [1]. Therefore, the treatment processes
adopted by WWTPs in China, such as anaerobic-anoxic-oxic (AAO), oxidation ditch, and
sequencing batch reactor (SBR) [5], can simultaneously remove nitrogen and phosphorus.
For instance, the AAO process accounted for 43.52% of large-scale WWTPs, whereas the
SBR process accounted for 17.19% of the total number of WWTPs [1]. The AAO and SBR

Water 2022, 14, 3874. https://doi.org/10.3390/w14233874 https://www.mdpi.com/journal/water

https://doi.org/10.3390/w14233874
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://www.mdpi.com/journal/water
https://www.mdpi.com
https://doi.org/10.3390/w14233874
https://www.mdpi.com/journal/water
https://www.mdpi.com/article/10.3390/w14233874?type=check_update&version=2


Water 2022, 14, 3874 2 of 9

processes have been widely used worldwide; thus, current research on both processes
mainly focus on adding specific treatment installations [6–8], process improvement [9,10],
and the effect of some influencing factors, such as DO [11,12], temperature [13,14], carbon
source [15], pH [16], and Fe3+ [17], etc. These findings provide good technical guidance
for the operation and optimization of the AAO and SBR processes; however, most of them
were based on laboratory- or pilot-scale [6–8], thereby limiting the application of the AAO
and SBR processes in practical WWTPs to a certain extent.

Given China’s strict discharge standards for WWTPs and the overall requirements for
carbon emission reduction, WWTPs in China face urgent needs for upgrade and operation
optimization in view of the poor operating performance and the sustainable development
demands [2]. Therefore, the operation status and nitrogen and phosphorus removal po-
tential capacity of the existing WWTPs must be understood because of the urgent nutrient
removal requirements in China. As mentioned, the AAO and SBR processes, which are
widely used in WWTPs in China, represent the typical processes of continuous flow and
batch flow, respectively. The two typical processes have obvious differences in terms of
operation modes and treatment effects. In the present study, the operation parameters
and treatment effects of the AAO and AAO-SBR operation processes in a full-scale WWTP,
particularly their nitrogen and phosphorus removal under low water temperature, were
compared to provide some advice for the upgrade, operation optimization and process
selection in the future.

2. Materials and Methods
2.1. Introduction of the Investigated WWTP

The investigated WWTP is located in Jiangsu Province. Its design scale is 1.8 × 105 m3/d.
The design concentrations of influent and effluent are shown in Table 1. In this WWTP, two
treatment processes were adopted: AAO-SBR and AAO. The design scale of the AAO-SBR
process is 1.2 × 105 m3/d; this process has four groups in parallel operations. In comparison,
the design scale of the AAO process is 6 × 104 m3/d; this process has two groups in parallel
operations. In particular, the design scale of each group is 3 × 104 m3/d. The influent of both
processes comes from the grit chamber. The coarse grid and fine grid were placed before
this chamber. The effluent of both processes was treated by coagulation sedimentation for
phosphorus removal, which was followed by sand filtration and disinfection in turn. The
design hydraulic retention time (HRT) and reflux ratio are shown in Table 2. The wastewater
flow direction of the AAO and AAO-SBR processes is shown in Figure 1. In particular,
the AAO-SBR process can realize continuous inflow and outflow, which is different from
traditional SBR: SBR1 and SBR2 are alternately used as aeration or sedimentation tanks, and
when one SBR is converted from an aeration tank to a sedimentation tank, there is a transition
period of 0.5 h. At this time, neither tank is aerated, but the wastewater still flows into
the anaerobic tank, and the supernatant from the original sedimentation tank is discharged
through a decanter.

Table 1. Design concentrations of influent and effluent in the investigated WWTP.

Item COD (mg/L) BOD5 (mg/L) SS (mg/L) NH3-N (mg/L) TN (mg/L) TP (mg/L)

Influent 360 180 250 35 50 4.0
Effluent 50 10 10 5(8) 15 0.5

Table 2. Design HRT and reflux ratio of the AAO and AAO-SBR processes in the investigated WWTP.

Process AAO AAO-SBR

Anaerobic tank (AnaT) 2.4 h 1.45 h
Anoxic tank (AnT) 6.1 h 4.1 h

Oxic tank (OT) 9.6 h 3.35 h



Water 2022, 14, 3874 3 of 9

Table 2. Cont.

Process AAO AAO-SBR

Horizontal sedimentation tank (HST) 3.55 h /
Sequencing Batch Reactor (SBR1 + SBR2) / 6.67 h + 6.67 h

Internal reflux (IR) 160–200% 340–400%
Sludge reflux (SR) 60–80% 120–140%

Water 2022, 14, x FOR PEER REVIEW  3  of  9 
 

 

Anoxic tank (AnT)  6.1 h  4.1 h 

Oxic tank (OT)  9.6 h  3.35 h 

Horizontal sedimentation tank (HST)  3.55 h  / 

Sequencing Batch Reactor (SBR1 + SBR2)  /  6.67 h + 6.67 h 

Internal reflux (IR)  160–200%  340–400% 

Sludge reflux (SR)  60–80%  120–140% 

 

Figure 1. Layouts of the AAO (a) and AAO‐SBR (b) processes  in the  investigated WWTP. (Note: 

Shaded area is the odour collection cover;        shows the location of the sampling point). 

2.2. Sampling and Analysis 

The AAO and AAO‐SBR processes have 7 and 6 sampling points, respectively, as 

shown in the star shape in Figure 1. The samples were taken from each group of the AAO 

and AAO‐SBR processes. Some samples were directly determined on‐site, whereas  the 

others were analyzed after filtration. The details are shown in Table 3. 

Table 3. Sampling points and measured index of the AAO and AAO‐SBR processes.   

Sample  Index  Note 

Influent 
COD, SCOD (0.45 μm filtered), BOD5, NH4+‐

N, NO3−‐N, TN, TP, SS, PO43−‐P, pH, T 

Influent was identical to 

AAO and AAO‐SBR process 

End of AnaT  PO43−‐P, pH, ORP, T   
Samples were filtered with 

0.45 μm microfiber filter in 

site to determine NO3−‐N, 

PO43−‐P and NH4+‐N 

End of AnT  NO3−‐N, PO43−‐P, NH4+‐N, pH, ORP, T 

Front of OT  pH, DO, T 

Middle of OT  NH4+‐N, PO43−‐P, pH, DO, T, MLSS, MLVSS 

End of OT #  NH4+‐N, PO43−‐P, pH, DO, T 

Effluent * 
COD, SCOD (0.45 μm filtered), BOD5, NO3−‐

N, TN, TP, SS 

Samples were taken 

alternately every week from 

AAO and AAO‐SBR process 

Note: # Samples were taken from SBR1 after aeration for 1.5 h in the AAO‐SBR process; * Samples 

were taken from SBR1 after precipitating for 1.0 h in the AAO‐SBR process. 

The whole test, which started on 20 December and ended on 7 March, was conducted 

for 12 weeks. During this period, the samples were taken every Thursday morning. ORP, 

pH, T, and DO were determined with a handheld multiparameter meter (YSI Professional 

 

AnaT 1 AnT 1 
Influent 

AnaT 2 AnT 2 AnT 3 

AnT 4 AnT 5 OT 1 OT 2 

OT 4 OT 5 

OT 3 

OT 6 OT 7 OT 8 

HST 

Effluent 

70% IR 30% IR SR 

(a) 

 

AnaT AnT 1 OT  AnT 2 AnT 3 

SBR 1 

SBR 2 

Influent 

IR 

SR 

Effluent 

(b) 

Figure 1. Layouts of the AAO (a) and AAO-SBR (b) processes in the investigated WWTP. (Note:
Shaded area is the odour collection cover;

Water 2022, 14, x FOR PEER REVIEW  3  of  9 
 

 

Anoxic tank (AnT)  6.1 h  4.1 h 

Oxic tank (OT)  9.6 h  3.35 h 

Horizontal sedimentation tank (HST)  3.55 h  / 

Sequencing Batch Reactor (SBR1 + SBR2)  /  6.67 h + 6.67 h 

Internal reflux (IR)  160–200%  340–400% 

Sludge reflux (SR)  60–80%  120–140% 

 

Figure 1. Layouts of the AAO (a) and AAO‐SBR (b) processes  in the  investigated WWTP. (Note: 

Shaded area is the odour collection cover;        shows the location of the sampling point). 

2.2. Sampling and Analysis 

The AAO and AAO‐SBR processes have 7 and 6 sampling points, respectively, as 

shown in the star shape in Figure 1. The samples were taken from each group of the AAO 

and AAO‐SBR processes. Some samples were directly determined on‐site, whereas  the 

others were analyzed after filtration. The details are shown in Table 3. 

Table 3. Sampling points and measured index of the AAO and AAO‐SBR processes.   